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Maternity and  
Newborn Network

Preterm labour

High vaginal 
swab

Low vaginal 
& anorectal

swab

MSSU

FBE

CRP

Assessment of Preterm Labour

Review
 history*

Assess for 
signs &

symptoms of
preterm labour

Physical 
examination

Ultrasound
examination

Speculum
examination Investigations

Obstetric

Medical

Surgical

Social

Uterine 
contractions

Lower 
abdominal 
cramping

Pelvic pressure

Lower back pain

Spotting or show

Fetal growth
and 

wellbeing

Cervical 
length

Exclude
PPROM

See PPROM
eHandbook 

page
Test for fFN 
as per local

practice:
ideally use
quantitative

testing

*See Risk
Assessment 

table for 
factors

associated 
with preterm 

birth

Fetal
surveillance:
FHR / CTG

Maternal 
examination:

Vital signs 
– heart rate, 

blood pressure, 
respiratory rate, 
O2 saturation, 
temperature

Abdominal 
palpation – pain, 

rigidity, fetal 
presentation, 

size and 
movement

BE ALERT 
FOR SEPSIS

Suspect chorioamnionitis if:

Maternal fever > 38 degrees

Maternal tachycardia > 100 bpm

Maternal tachypnoea > 20 breaths/min

Fetal tachycardia > 160 bpm

Uterine tenderness

Offensive vaginal discharge

White cell count >15 x 109/L

Elevated CRP
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Management of Preterm Labour

Transfer Tocolysis Antibiotics Corticosteroids
Magnesium

sulfate
Prepare for

birth

Understand 
your health 

service's
capability – see

Victorian Maternity 
&

Newborn 
Capability

Framework

Nifedipine 
20 mg oral

If contractions 
persist after
30 minutes, 

repeat nifedipine 
20 mg oral

If contractions 
persist after a 

further 30 
minutes, repeat 

nifedipine 
20mg oral 

Maintenance 
therapy 20mg 
every 6 hours 
for 48hours

Alternatives to
nifedipine:

Salbutamol

Indomethacin

Possible 
contraindications

to tocolysis:

Gestation 
>34 weeks

Labour too 
advanced 

FDIU

Lethal fetal 
anomaly

Suspected fetal

compromise

Maternal SBP 
<90 mmHg

Maternal cardiac 
disease

Maternal 
hyperthyroidism

Placental abruption

Chorioamnionitis

If ≤36+6 weeks:

Betamethasone
11.4 mg IM

then

Betamethasone
11.4 mg IM 
in 24 hrs

Consider 2nd dose 
at 12 hours 

if birth likely
within 24 hours

If <30 weeks:

Loading dose
MgSO4 4 g IV

bolus over 
20 minutes

Maintenance
dose MgSO4

1 g/hr IV for 24
hrs or until birth

– whichever 
is first

Aim for in-utero
transfer, if safe 

to do so

Within Victoria, 
seek assistance 

from PIPER:
1300 137 650

Suspected/
diagnosed

chorioamnionitis:

Loading dose 
Ampicillin

or amoxycillin 
2 g IV, then

1 g every 6 hours

and

Gentamicin 5 
mg/kg IV daily

and

Metronidazole 500 
mg IV

every 12 hours

Penicillin
allergy/

hypersensitivity:

Lincomycin or 
clindamycin
900 mg IV 

every 8 hours

and

Gentamicin 
5 mg/kg IV daily

and

Metronidazole 500 
mg IV

every 12 hours

Consult with 
obstetric &
paediatric 
clinicians

Anticipate 
vaginal birth
unless there 
are fetal or
maternal

contraindications 
(see below)

Prepare 
resuscitation
equipment 
appropriate
for gestation

Notify SCN/NICU

Counsel woman 
& family about 
what to expect 

in terms of 
baby's condition 

& care. 
Offer tour of 
SCN/NICU if

possible.

Possible
contraindications 
to vaginal birth:

Breech and 
<32 weeks

Multiple 
pregnancy and

<26 weeks

Placenta praevia

Maternal condition
necessitating 

caesarean
section

GBS prophylaxis:

Loading dose
Benzylpenicillin 

3.0 g IV

then

Benzylpenicillin 
1.8 g IV

4-hourly

Penicillin 
hypersensitivity 
with no history 
of anaphylaxis: 

IV Cephazolin 2g 
loading dose

then
IV Cephazolin
1g 8–hourly

Penicillin allergy 
with history of 
anaphylaxis:

IV Clindamycin 
900mg 8–hourly

If risk of
preterm birth

remains ongoing
in 7 days, 

repeat dose




